Operating Instructions and Parts List for

Jig Saw
15 Inch

Model 103.0402

This document has been provided through the courtesy of:
Emerson Tool Company

8100 West Florissant, Bldg, T

PO Box 36902

St. Louis, MO 63136

info@ridgidwoodworking.com

All ownership rights belong to them



Ttwill be
; plcde n _f_.he top- of the base. Always men-
' ith us

. This is th& mode number oi yout ]xg saw..
:_'found on

ding your iig lm'w or when ordexmg parl&

_ uable. CTt wﬂl aBsure your bemg able to
. parts service at all fimes. We sugges\ you
! I:r'.valuable papem. rxany _

SEARS, ROEBUCK and CO.




' “'HOW TO. ORDER ‘PARTS FOR ©
SEARS 5 15 INCH JIG __SAW MODEL NUMBER 103.0402

1 All parts Ixsted here ma.y be ordered through any Sears Retail store or the mail order store which

| serves the territory in which you. live Parts are shipped prepaid. When ordering repair parts,

N ‘_f always be sure and give ' ..

" The Part Number

2 - The Part Name -~ ' ‘ '
"~ 3,  The Model Number Whlch 13 Number 103 0402 and which will be found on a plate on the top

of the base.

o e . 5" 6 = om 2
.302%3 .46-25 mvmoo m .‘ IZMOAMV X004 K433 W2 (2340 ASSOMAXY

@%p @ ® Q ::nr.:; & @m Q) H oo

. ; 12547 ASIDMOLY ‘eo-u B - 12548 . M x-dtl 3 413502 < 233 ws32 2333
&> o 1 mm U — 2O [ e
o jasaT u_,és 12528 " . “A“‘ No srrazon o uge-] x40t X005

ol & z% C:) = me O @D SO
ssoy !222.5‘ Lo 12920 890t-28 2270 RE2  ATHIR

e 'ucus-anou: :
® m éfB m@“"m C ﬁs (m

For Operating Instructions See Page 4




'Instruction and »Re_paxr Barts only and i not a Pa.cklnz Shp

This Sheet is Intended fo
Sh essories Not Necessarliy Part of This Tool.

-Selling

Name of Part’ “‘ B Name of Part . Price
i A : (each) (each)
L 475-32° Oxl Plug PEIE VRS SR | R Chuck Jaw Assembly—Lower ................ .50
4TENY. " Protractor .. R T | ‘Table ... , 2.70
1496-39 ¢ Protractor Pointer ... A5 Chuck Sbem-Upper ............................. 25
'486-25 . Spindle. Set Collar—Assembly . Chuck: Jaw Aasembly-—-Upper
592-35 . Drive Pulley Washer ....c......... Complete 65

- ‘Saw’ Blade—See Sears Catalog 9P

169017 . Yoke. Pin i
6901-28" Saw Dust Deflector ...
'6901:40 ' Shaft and Drive Disc' Assémbly .

Pump Tube Complete—Includes
12523 (1) 12524 (1) 12525 21)
12526 (1) 12527 (1) 12628 (1)

coo L 12688 (1)
-+ 12225 Yoke 116062 Chuck Jaw Clamp Screw Pin
12230 Breather Tube ........c.c..... -15082 }Jer Chuck Jaw Assembly ..
12270 .- Rip Fence Clamp Lever .. 20 . i X805 .- ley Shaft Bearing ............-
12602 Arm e 3.26 T XA2002 Chuck Jaw - Housing Screw ...... S
12504 Table Insert 25 " Pulley Sears No. 2804 %" Hole
12566 Table Support Assembly e 15 " See Catalog
12506 Table Support Gasket ... 15 THE F'OLLOWING PARTS ARE STANDARD
12507 - Lower Guide Rod Suppo _4b - - AND CAN BE PURCHASED LOCALLY.
.. Lower Guide Rod .. . 40 X-100  Spindle Set.Collar Screw, %-20x% .. .10
.- Chuck Jaw:; Housmg "Lock Nut ... .15 - X-104 Pump Tube Lock Screw %-20-% ... 10
. _Chuck:Jaw Stationary ... ... 1B : X-109 Sabre Saw Guide Support Screw 3/16
S -~ Chuck Jaw—-—Movable . e 1B . ' 24-1 10
' e N P 120 NI IEI S— 15 - X-117 Yoke Set Screw 5/16-24-% ..ceiierenee .10
i 3 Table Piyot Pin. ... U s S | X-132" " Pulley Set Screw 5/16-18-% -~ 10
. o . Protractor Lock Nut. s 1B . X-138 . . Pulley. Set Screw 5/16-18-% .10
i : " Table Pivot: Pin—Fro .16 .o X-209 - Table Support Screw %-20-% .10
CEEE " Upper, Guide: Rod =835 {17 X401 - ~Arm Stud Nut 2%4-20-5/16 ........ - .10
R . Pump’; Spring: A5 4 5.X-428 - Table Pivot Pin Nut 14-28-3/16 ......... .10
S bt Pump.Spring Washe _X «429 - - Table to Protractor, Saw Guide Rod
i\ A\ Lk : . 10-32-3/16 - .10
L X-511 - ~Lower Guide Rod Support. Screw
o it 10-24-% . 10 |
: X-512\ it Protractor Pomter Screw 8-32-14 ... .10

- Table to Protractor Screw. 10-32-% .. .10
Protractor Lock Nut Washer %-Std. .10
- ‘Table to Protractor, Saw Guide Rod,

" Lower Guide Rod' Support Washer

- 11/64-8td. . 10

g Saw ‘Guide Rod Washer 3/16-Std. ... .10
- Protractor. Clamping Bolt %-20-% |
."'Carriage B 10

"Shakeproof Lock Washer } ............. 410
ARTS : ARE SOLD SEPAEATELY AS ACCESSORIES

THE ‘FOLLOWING P

: : i " MACHINE FILE ATI‘ACHMENT ASSEHBLY
'Com letevAssembly——Includes 2

o 12222 : %diacﬁine g:{e ..IIaw-Movable .................. .25
15080 (1 12545 12546 1 12 achine File Jaw—Stationary ........ 25

12560 ; (1) ( ) A ; 560 Machme File Jaw Clamp Screw i
4 Chuék Not Illusttated ..... S SEHRE i Assembly. 25

B SABRE SAW A'I'I‘ACHMENT ASSEMBLY :
= Tets Asserabl —-r Tades 1259 ~ || - 12535  Sabre Saw Guide 1
i 'c?f;plg%io ?q.;m i .50 7+ 712540 - ~Sabre Saw Guide Support Assembly .35
-8 Sat Screw PR B R s, A0 W - Includes 12534(1) x-109 (2)

Wé suggﬁst you write yonr orders for repau' parts lke this sample.

i Sears, Roebuck ‘and Co.
%" Encloged find my check for $3.55 for which please
3 s'*nd ie by paresl post the following parts for my
Jig Saw, Model Numbor 103.0402:.
-1'ea. No. 12502 Arm’ $3.26
1 ea, No. 12533 Arm Stud .30

e

1 $3.5
; Yo.n's t:mly, John Marrn, Box 128 Rxchmond Ind.

"7 For Operating Instructions See Page 4

E)




, Do not u_m hls.i;Ool'.u il crank case is f:lled thh oil.: 'I‘he crank case flller plug is in the
: :depnessxon at'the rear of crank: case housmg Remove plug and fill untll 0il comes:out of plug
| hole. ¢ [t will require Yo' pmt) ~‘Crank case must always be filled to insure proper lubrlcatlon of :

(Use a good grade of oxl smnlar to S.A.E. #30.) .

| g ill Servoir on main bearmg on pu]ley shaft, "To fill easxly and- completely, use an oil
can; w:th a small’ spout ora pressure oxl can in order to dlsplace air in reservoir. Always keep this
{ B eservo:r fllled thh oil.. Tk : . :

. .This tool i eqmpped thh the new type bronze beaungs havmg mwsnble pores t hrou gh -
“which the oil fﬁows tg the gevolvp g shaft. NOTE: Do not drlll hole through the bronze bearmg‘ ;
A ssary R . 1

The upper
‘such:zs’brok

pomtmg down tOWa rd the table fasten end .of .blade m lower chuck S
ntlltblade is 'at top of 8 roke. ; :




